PARMA

Model 12228

Beet Harvester
PARTS BOOK

Manual Number 01142013-12228

PARMA COMPANY

P.0. BOX 190
PARMA, IDAHO 83660
PHONE (208) 722-5116 FAX (208) 722-6012

Website: www.parmacompany.com







INDEX

DECAL GROUP.......ocoooeoeeeoeeeeoeeeseeeeeeeeeo s seeeoes e ese s s e s sessesesess s esssssssss e sssssss 43
GEAR BOX ASSEMBLY .....eoveeoee oo, 46
GRAB ROLL BED ASSEMBLY ....oooomrmeoooeeooeoeeoe oo esoeesooesssssss s oo sssssssssessesessssesssssss s sssnnes 18
GRAB ROLL BELT DRIVE COMPONENTS ... ooooooeoeeeeeeeeseeees oo sessssss s ssseees 16
GRAB ROLL HANGERS & DOORS ... ooooevoooeeeeoeeeeeesees e s eesseeseeesssesssseesessesssssssssssssesesseeeees 14
GRAB ROLL MUD FLAPS ... oooocooeeeeeeeeeeeeoeo e eeeeeesseseesseseeeseseesss s esessssssseesssesssseessessees 13
GRAB ROLL ROCK SPRING KIT ..o eeeeseees s 12
HOPPER MOUNTING & ATTACHMENTS........omeorooeeoeeeeeeeeeeeeeeseeeeseesssessseeeeeee s eeseesesessnes 20
HOPPER ASSEMBLY ... eeeeeeeeeeeeeeeeeesessosssesssesesssessesssssssssssssssssssessssssssesesesseesseseseessessene 2
HYDRAULIC SCHEMATIC (CYLINDERS) ..o oo eesesesesse e ssesssssssssssssss 32
HYDRAULIC SCHEMATIC (MOTOR DRIVES, TRACTOR DRIVEN)........oooroororrereereennn 34
HYDRAULIC RESERVOIR ASSEMBLY ... eeeeeeeeeeeeeeoeeeeessesssssessssessssesssssssssssssnness 37
LIFTER WHEEL ROCK STRUT ASSEMBLY ......ooooeeeeeeooooeeeeeooeeessseeeesoesossseseeeeeessssssssssseson 8
LIFTER WHEEL STANDARD STRUT ASSEMBLY ......ovovvooooeeeeeeeeeeoeeesssssseseeesseessesseseesssesnennn 6
LIGHTING KITS wvvvoocoooooeesesseseeeseeeeeseeeesesemsessssssssessese e essssssessssssesesssemseesssssesessssessesssessesssenennsren 38
MAIN DRIVE GROUP ..o eeeees e sss s e s s sssss e 2
PADDLE & BAFFLE GROUP, 12228 ...oooooeeoeseos oo oeeeeeeeeeeeeeeeomeessesessssssseessesssssessssssssessese 10
PLATFORM ASSEMBLY ..o oo ses oo esseesessssesessessesssseesssssesssessssssessssse s 44
PTO DRIVE LINE ASSEMBLY, STANDARD .........ooooeemeoee oo oeeeeeeee s eeeeseseesssssesssss e s 3
PTO DRIVE LINE ASSEMBLY, CONSTANT VELOCITY .ovvvveeeeeeeeeeeeeeeooseseeeses e 4
REAR ELEVATOR ASSEMBLY ... ooooooooooeooeeesse e seeeeeeseeseesesessssesssesesessssessssessssesessssseseesnes 24
REAR ELEVATOR TOP ASSEMBLY ...ooooromroieoeeeeeeeeoseeeeeeeeesessseesensssssssssseesessesesessssseseessnns 25
RETURN TO STRAIGHT, 2-WAY STEERING .........rreooeeoeeeeeeoesseeseeeeeeeeeseeesseseeesees s eeeee 30
ROLLERS AND IDLER SPROCKETS .....cooorereeeeeeeeessessseeeeeeseeeereesessessesssessesssesssesessssssessseeee 26
ROW FINDER ASSEMBLY ... eseeseeesseesessesmsss e seeeessesesessssseneeens 40
ROW FINDER HYDRAULICS ....oovccooeeeeeeseeeseeeeeseeeeeeeeeseessesessessssssesssssesesesesesseesesesesess s sessees 42
SELF CONTAINED HYDRAULIC OPTION ......oooommoosoeeoeoeee oo eeeeeeeeeeeeeeessssseseseeeesseeeeeesseeesoe 36
SLIP CLUTCH ASSEMBLY w...oooooeeeoeeoeeeeeeeeeeeeoeeeee e eeeseeeseeeessssesssses e sssssseseeeeeseeseseeesseeeene 13
STEERABLE REAR WHEEL ASSEMBLY .....oovoooorreesesseeeeeeeeeeeeseeeeeeeseeeeessssssseeseesseeeseeesseeseee 28
TONGUE ASSEMBLY ...t eeeeeeoeesoesssss e eesesseseesssssssssessesesemmssesssseseessssssesssesssneeseassesson 1
VALVE BANK ASSEMBLY ..o eeseesseesesssesssseesesssssssesessessesssesssssenenes s 31
WIRING SCHEMATIC ... e eeesessessesssesesnseeeses e eessssssesesssmnenes e 45




TONGUE ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 268582 Tongue (Less Bushing)
2 1 268587 Tongue Pin
3 1 268590 End Cap
4 1 264659 Draw Bar Support
5 1 721072 Hitch Clevis
6 1 721074 Tongue Pivot w/Bushings
7 1 721073 Pivot Pin
8 1 268592 Tongue Mounting w/ Bushings
9 2 721070 Bushing
10 1 721077.12 Hitch Clevis Bolt
11 1 268591 Split Collar
12 2 268589 Bushing
13 6 997903 Eye Bolt 3/4-10 x 6"
14 6 Hex Cap Screw 3/4-10x 6
15 2 721070 Bushing
16 1 - Hex Lock Nut, 1 1/8-7 UNC
17 1 264658 Spacer Plate
18 1 268545 Lift Bracket
19 2 e Hex Bolt, 1 1/4 x 5 1/2 Grade 8
20 2 e Lock Nut, 1 1/4
21 4 - Flat Washer, 1 1/4
22 4 522387 Bushing, 1 %4 ID, 1 5/8” OD

1




MAIN DRIVE GROUP

ITEM PART NO.
NO. QTY 12228 DESCRIPTION
1 | 991040 PTO Drive Line Asm 1 3/8-21
 ——— 991041 PTO Drive Line Asm 1 3/4-20
(Bondioli, See Breakdown Pg.3)
2 | 991042 C.V. PTO Drive Line 1 3/8-21
| 991043 C.V. PTO Drive Line 1 3/4-20
(Bondioli, See Breakdown Pg.4)
3 ) 267470 Bearing, 1 3/4 Spherical Roller
4 S —— 267541 PTO Drive Shaft
5 3 991074 Yoke, 35N 1 3/4 Bore w/ Heavy Hub
6 K J—— 4-Bolt Flange Bearing 1 3/4
4 980822 4-Bolt Flange Bearing 1 3/4
7 ] R ——— 268570 Cross Drive Shaft, LH
8 | E— 230077 U-Joint Cover, RH
9 | R ——— 230078 U-Joint Cover, LH
10 | 267171 Gear Box 1.93:1(see page 46)
11 | E—— 266556 Hose Holder
12 | e 268570 Cross Drive Shaft, RH
13 | R —— 266368 Cover, Gear Box Shaft
14 1 Hex Cap Screw, 3/8 x3 1/2, GRD 5
15 1 Lock Nut, 3/8
16 22— 265953 Hose Ring
17 | R 267540 PTO Shield
18 e — 267876 Bearing Plate




PTO DRIVE LINE ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 991039 Round Bore Yoke 1 3/4-3/8 KW
2 2 991009 Cross & Bearing Kit
3 1 991012 Q.D. Yoke, 1 3/8-21 Splined
991013 Q.D. Yoke, 1 3/4-20 Splined
4 1 991082 Drive Line Shield Assembly
5 1 991038 Bearing retainer, Inner Shield
6 1 991037 Bearing retainer, Outer Shield
7 1 991081 Drive Line Implement Half w/ Shield, 1 3/4"
8 1 991079 Drive Line Tractor Half w/ Shield, 1 3/4-20
1 991080 Drive Line Tractor Half w/ Shield, 1 3/8-21

3



CONSTANT VELOCITY DRIVE LINE ASSEMBLY

DESCRIPTION

ITEM PART
NO. QUANTITY NO.
1 1 991098
2 1 991100
3 1 991101
4 1 991102
1 991107
5 1 991103
6 1 991104
7 1 991105
8 1 991106

Yoke, 13/4-3/8 KW

Cross & Bearing Kit

Cross & Bearing Kit

QD Yoke, 1 3/8-21 Splined
QD Yoke, 1 3/4-20 Splined
Drive Line Shield Assembly
Bearing Retainer, Outer Shield
Bearing Retainer, Inner Shield
CV Cone Retainer

4






LIFTER WHEEL STANDARD STRUT ASSEMBLY

267500

ITEM PART NO. PART NO.

NO. QTY WIDE NARROW DESCRIPTION

1 2 267939 267939 Lifter Wheel w/ Peg Fillers

2 2 999865 999865 Dust Cap

3 2 999002 999002 Slotted Nut 1 1/4-12 UNF

4 2 998139 998139 1 1/4 Flat Washer

5 2 990017 990017 Bearing Cone (Outer)

6 2 267941 267945 Hub Assembly (Includes Items #9 & #12)

7 2 990014 990014 Bearing Cone (Inner)

8 2 999837 999837 Seal

9 2 990015 990015 Bearing Cup (Inner)

10 4 999836 999836 Spacer, Single Half, 1/4”

11 2 266348 266348 Shim, 1/4”

12 2 990016 990016 Bearing Cup (Outer)

13 1 267503 267943 Lifter Wheel Strut & Spindle

1 999841 265655 Replacement Spindle (Weld in)

14 2 264151 264151 3/4 x 8 Eye Bolt

15 2 Hex Bolt 3/4-10 UNC x 8

16 1 266485 266315 Scraper, LH

17 1 266486 266316 Scraper, RH

18 AsReq’d 267222 267222 Shim, 1/8”

19 AsReq’d 267173 267173 Spacer, Single Half, 1/8”

20 AsReq’d 267501 267942 Wheel Strut Assembly w/ Bearings & Hubs
21 1 268022 268022 Scraper, LH (Optional Style)

1 268023 268023 Scraper, RH (Optional Style)

NOTICE: The Above Lifter Wheel and Hub Assemblies use 1/2” bolts!







LIFTER WHEEL ROCK STRUT ASSEMBLY

ITEM PART NO. PART NO.
NO. QTY WIDE NARROW DESCRIPTION
1 2 267939 267939 Lifter Wheel w/ Peg Fillers
2 2 999865 999865 Dust Cap
3 2 999002 999002 Slotted Nut 1 1/4-12 UNF
4 2 998139 998139 1 1/4 Flat Washer
5 2 990017 990017 Bearing Cone (Outer)
6 2 267941 267945 Hub Assembly (Includes Items #9 & #12)
7 2 990014 990014 Bearing Cone (Inner)
8 2 999837 999837 Seal
9 2 990015 990015 Bearing Cup (Inner)
10 4 999836 999836 Spacer, Single Half, 1/4”
11 1 267731 267948 Strut & Mounting Asm
(Includes Items #13,14,15,16, & #17
12 2 990016 990016 Bearing Cup (Outer)
13 | 267769 267949 Lifter Wheel Strut & Spindle
1 999841 265655 Replacement Spindle (Weld in)
14 1 267729 267729 Mounting Weldment
15 1 266430 266430 Pivot Pin
16 2 265134 265134 Spring Cushion
17 2 265135 265135 Spring Washer
18 2 264151 264151 3/4 x 8 Eye Bolt
19 2 Hex Bolt 3/4-10 UNC x 8
20 1 266485 266315 Scraper, LH
21 1 266486 266316 Scraper, RH
22 2 266348 266348 Shim, 1/4”
23 32 267986 267986 Urethane Cushion
24 32 267985 267985 Washer
25 AsReq’d 267222 267222 Shim, 1/8”
26 AsReq’d 267173 267173 Spacer, Single Half, 1/8”
27 267803 267947 Wheel Strut Assembly w/ Bearings & Hubs

NOTICE: The Above Lifter Wheel, Hub Assemblies, and Cushions use 1/2” bolts!

Y2 x 4 Y Grade 5







PADDLE & BAFFLE GROUP, MODEL 12228 SERIES

ITEM QTY PART NO. DESCRIPTION
1 2 267212 Sprocket, HS0P12
2 2 290357 Bushing, P1-1 3/4
3 96"/Side 980912 Roller Chain, RC80
1/Side 980927 Master Link, RC80
4 4 980751 Idler Sprocket, 12 Tooth
5 2 266998 Draw Bolt
6 1 267864 Drive Cover, LH
7 1 267865 Drive Cover, RH
8
9 6 Hex Bolt, % x 3, Double Nut
10 5 268330 Baffle Bracket, LH Offset
11
12
13 5 268332 Baffle Bracket, RH Offset
14
15
16 1w 267033 Rubber Backing Paddle
17 2 268552 Paddle Shaft
18 1 268311 Bearing Plate, LH
19 1 268312 Bearing Plate, RH(not shown)
20 lrw 267027 Paddle, Assembly
21
22 2 980821 Flanged Bearing, 1 15/16
23
24
25 2 980029 Pillow Block Bearing, 1 15/16
26 1 265875 Adjusting Plate
27 2 266924 Deflector
28 10 997904 Eye Bolt, 5/8 x 6
8 997904 Eye Bolt, 5/8 x 6 (30” Row Quantity)
29 2 267292 Slip Clutch Assembly (See Page 13)
30
31 9 268413 Paddle Cover, Outside
32 2 268411 Paddle Cover, Inside
33
34
35 1 268415 Paddle Cover, Row Finder Row
36 1 267780 Clamp Bar, R.F. Row (Standard Struts Only)
37 1 270244 Rubber Latch(not shown)

10




SLIP CLUTCH ASSEMBLY

(Paddle Shaft)
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 267387 Sprocket, 80A45
2 2 265763 Fiber Disk
3 1 265764 Hub
4 1 265765 Clutch Plate
5 1 980219 Bushing, Q1 1 15/16
6 8 265761 Spring
7 8 264786 Washer
8 1 267292 Clutch Assembly, Less Bushing

11



GRAB ROLL ROCK SPRING KIT

268016 for 12228
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 AsReq’d 265249 Spring Spacer
2 AsReq’d - Flat Washer, %
3 AsReq’d 264737 Spring
4 As Req’d 267268 Adjusting bolt

12




J \\
\ 1
-
LH & RH FLAPS > \

GRAB ROLL MUD FLAPS
ITEM QTY PART NO.
NO. - 12228 - 12228 ESCRIPTION
1 - I e 268703 Center Flap Angle
2 - 1 - 268705 LH Flap Angle
3 - 268706 RH Flap Angle (Not Shown)
4 - 6 e 265280 U-Bolt
5 - 12 265281 Rubber Flap
6 - 12 - 265265 Flap Angle

13




GRAB ROLL HANGERS & DOORS

ITEM QTY PART NO.
NO. 12228 12228 DESCRIPTION
1 | e — 268305 Grab Roll Door, LH
2 R —— 268306 Grab Roll Door, RH
3 R 265482 Lower Guard
4 2 — 267873 Hanger Bracket
e —— 268568 Hanger Bracket
5 e — 267608 Inside Hanger Bracket, LH
6 R — 267609 Inside Hanger Bracket, RH
7 S 281563 Bearing Housing
8 2 - 521481 Bearing Insert, 1 15/16
9 | K —— 267266 Adjusting Bolt
10 10 e 267640 Clevis Pin
11 10 eeeeee- 267874 Retainer Block
12 8 e 264601 Take-Up Angle
13 10 e 264603 Cushion
14 (0 — 264604 Spacer
15 10 e 264216 Bushing
16 2 267611 Take-Up Angle
17 p] | BE— 264602 Washer
18 2 —— 268309 Hinge Bracket
19 P 980821 Bearing, (1 15/16) 4-Bolt
1 — 980827 Bearing, (2 3/16”) 4-Bolt

14



15



GRAB ROLL BELT DRIVE COMPONENTS

ITEM PART NO.
NO. QTY = e 12228 DESCRIPTION
1 4 268831 Power Band, 3/5VX2000 (Use Notched Only)
2 8 268829 Sheave, 6Q5V 670
3 6 265905 Smooth Pulley
4 2 980219 Bushing, Q1 1 15/16
5 y2e—— 265474 Idler Assembly w/Bearings
6 2 268830 Sheave, 6R5V800
7 — 980077 Bearing, 1 3/4"
8 2 998915 Snap Ring
9 | e 267174 Idler Arm, LH shown
| E—— 267175 Idler Arm, RH
10 /2 — 267020 Idler Assembly, 6 1/2" w/ Bearing
11 1 268827 Idler Sheave Assembly w/ Bearing
12 A 980073 Bearing, 1 3/8"
13 2 e 998914 Snap Ring
14 R 266327 Sheave, 2B6.4 Q1
15
16 4 - 265649 Idler Pulley
17 2 e 264084 Draw Bolt
18 4 - 265366 V-Belt, BB60
19 2 e 266538 Draw Bolt
20 2 e 264637 Spacer
21 2 - 264636 Spring
22 2 e 265471 Idler Shaft Weldment
23 2 e 268824 Bushing, R1 1 3/4
24 2 — 267180 Draw Bolt Cover
25 2 e 268769 Cover
26 8 268557 Bushing, Q1 2 3/16”
27 8 268822 Bushing, Q2 2 3/16”

16



SI07S 353HL NIHLIA
GRLSTIOY 38 NY) ST
310 HLOOHS 40 331N

17



GRAB ROLL BED ASSEMBLY

ITEM PART NO. PART NO.
NO. QTY = --emem- 12228 DESCRIPTION
1 8 268563 *Stub Shaft, #1, #3, #5, & #7 Grab Rolls
2 6 268563 *Stub Shaft, #2, #4, & #6 Grab Rolls
3 2 268027 *Stub Shaft, Long #8 Grab Roll
4 2 267690 *Stub Shaft, Short #8 Grab Roll
5 1 268719 Grab Roll #1 4-Way Spiral-Split(1-RH,1-LH)
6 6 268722 Grab Roll #2, #4, & #6 Smooth-Split
7 1 268723 Grab Roll #3 4- Way Spiral-Split(1-RH,1-LH)
8 1 268724 Grab Roll #5 2-Way Spiral-Split(1-RH, 1-LH)
9 6 268718 Bearing Hanger-Split Center
10 12 281563 Bearing Housing-Center
11 12 521481 Bearing Insert, 1 15/16”
12 2 268717 Bearing Hanger Plate
13 1 268528 Grab Roll #7 Solid
14 2 268527 Grab Roll #8 Short Smooth
15 128 268303 Finger Rod
* Weld-In Stub Shafts

The split smooth grab rolls on your 12228 harvester can be adjusted by sliding the bearing hanger
plate in the center of the machine. This plate holds the three smooth grab rolls and has slots to
allow forward and backward movement as needed.

18






HOPPER MOUNTING & ATTACHMENTS

ITEM PART NO.

NO QTY = ——-- 12228 DESCRIPTION

1 | 268615 Hopper Support

2 267756 Cover, Valve Bank

3 | 267535 Side Railing

4 1 268623 Front Railing

5 1 268628 Rear Railing, RH

6 1 Rear Railing, LH

7 I 267933 Mounting Bracket, LH

8 | 267934 Mounting Bracket, RH

9 | 267641 Front Extension, 24” Optional

10 | 267640 Front Extension, 24” Optional

11 4 e 265150 Roller, 5~

12 4 e 266935 Stand Off, 3 5/8”

13 | (252 Total Links)

1 268619 (252 Total Links)

Belted Chain, 1/2 x 48 x 56 MM, 6 strt/1 up,
(Includes Items #12, 13, & 14)

14 AsReq’d -------- 267774 Straight Link w/ 1/4” Holes

AsReq’d -------- 268899 Chain Link, 48” Offset Up w/ %4 Holes

15 AsReq’d -------- 998239 Backing Plate w/ Threaded Holes

16 AsReq’d -------- 998240 Hex Cap Screw, 1/4-28 x 1 1/4 Grd-8,
with Lock Nut. Note: Do Not Use Elastic
Stop Nut.

17 AsReq’d ------- 268195 Chain Link, 48” Offset Up w/ Rivet Holes

18 AsReq’d ----—-—-- 268196 Chain Link, 48” Straight w/ Rivet Holes

20




KX
&K
D

5
&
0%
5
%

0938

2%
K>




HOPPER ASSEMBLY

ITEM PART

NO. QUANTITY NO. DESCRIPTION

1 1 268559 Hopper Weldment

2 1 268880 Outer Boom Weldment

3 1 267726 Head Shaft

4 2 980028 Pillow Block Bearing, 1 3/4”
5 2 268261 Sprocket, 12T, 56 MM

6 1 267644 Motor Bracket

7 1 267295 Sprocket, 80Q 36 Tooth

8 1 980218 Bushing, Q1-1 3/4”

9 1 980751 Idler Sprocket, RC80 12T

10 1 980623 1-1/4 Sprocket, RC80 12T 1 1/4” Bore
11 | Fender Washer, 3/8 x 2” OD
12 68 Links 980912 Roller Chain, RC80

13 1 980927 Master Link, RC80

14 1 264084 Take-Up Bolt

15 6 290022 Roller Bracket

16 3 265953 Hose Ring

17 66 265150 Roller, 5”

18 66 265935 Stand Off, 3 5/8

19 2 267413 Roller, 6 1/2 x 1 7/8 (See Page 28)

22




NOLLOHEIA AHL NI dVTIHAO
HHL HLIM SNIVHO Q4L THE
dHL HTEWNASSY i TVOLLIED




REAR ELEVATOR ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 268780 Elevator Panel (LH)
2 1 268775 Elevator Panel (RH)
3 2 290243 Spring Bracket
4 2 290244 Cold Shut, 5/16”
5 5 268749 Elevator Spreader
6 6 268750 Chain Tightener
7 6 268751 Spring Arm
8 7 998986 Extension Spring
9 6 981231 1/4 Proof Coil Chain-12 Links
10 4 267786 Roller Bracket
11 70 265150 Roller, 5” (See Page 28)
12 10 267413 Roller Asm w/ 3” Base (See Page 28)
13 1 264685 Spring Extension Tool
14 4 267894 Roller, 6” Rubber
15 12 265151 Spacer
16 54 266935 Standoff 5/8 x 3 5/8
17 1 264064 Elevator Support Rod (Includes Item #28)
18 1 290471 Adjusting Rod
19 2 - Hex Bolt, 5/8 x 5 Grade 8
20 | 268886 Belted Chain (Front) 1/2 x 56 x 56MM all
down. (Includes Items 23, 24, 25)
(153 Links plus 4 overlap)
21 1 268745 Belted Chain (Back) 1/2 x 56 x 56MM 1 strt/3
down. (Includes Items 23, 24, 25, & 26)
(180 Links plus 4 overlap)
1
23 AsReq’d 998240 Hex Cap Screw, 1/4-28 x 1 1/4 Grd-8, w/ Lock
Nut. Note: Do Not Use Elastic Stop Nut
24 AsReq’d 998239 Backing Plate w/ Threaded Holes
25 AsReq’d 268744 Chain Link, Offset Down w/ 1/4” Holes
26 As Req’d 268743 Chain Link, Straight w/ 1/4” Holes
P A
28 1 268877 Roller Bracket

24




NOTE:
FOR MOTOR DRIVE & MOUNTING
SEE PAGE #35.

REAR ELEVATOR TOP ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 268251 Top Panel, LH
2 1 268253 Top Panel, RH
3 2 267413 Roller Asm w/ 3” Base (See Page 28)
4 4 265150 Roller, 5" (See Page 28)
5 4 265935 Stand Off, 3 5/8”
6 1 268540 Flap Assembly
7 4 980028 Pillow Block Bearing 1 3/4
980104 1 3/4” Bearing insert for Item #7
8 2 268756 Elevator Head Shaft
9 6 268261 Split Sprocket, 12T x 56MM -1 3/4Bore
10 2 980218 Bushing, Q1-1 3/4
11 2 267295 Sprocket 80Q36T
12 1 268749 Spreader
13 2 268255 Spacer Block
14 3 268876 Roller Assembly, 1 3/8” Bearing
15 3 268873 Roller Shaft

25



5 IN. ROLLER ASSEMBLY
PART #265150

IDLER SPROCKET ASSEMBLY 8T 56 MM

PART #267413

\

\
(NN I
N
@ \
~

/
6 IN. ROLLER ASSEMBLY Q\ 6 IN. ROLLER ASSEMBLY
PART #265719 , PART #266494

L
-

6 1/2 IN. ROLLER ASSEMBLY Q\ 6 IN. ROLLER ASSEMBLY

PART #265718

IDLER SPROCKET ASSEMBLY 10T 50MM

PART #266119 PART #2661 20
ROLLERS & IDLER SPROCKETS
ITEM QUANTITY  PART
NO. PERROLLER NO. DESCRIPTION
1 1 980081 Bearing, 5/8
2 1 998946 Snap Ring
3 1 265957 Bearing Repair Kit
4 1 267172 Stub Shaft, GB2 w/ 3” Base
5 1 265955 Stub Shatft, J2
6 1 265956 Stub Shaft, D2
7 1 265959 Bearing Repair Kit
8 1 265960 Stub Shaft w/ 3”” Base
9 1 267415 Stub Shaft w/ 3” Base

26







STEERABLE REAR WHEEL ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 267964 Upper Strut, RH
2 1 267960 Upper Strut, LH
3 1 265233 Cylinder Ear
4 1 268697 Tie Rod Assembly w/Bushings
5 1 250098 Tie Rod End
6 4 267278 Spindle
7 4 817718 Seal
8 4 e Bearing Cone (Inner)
9 4 e Bearing Cup (Inner)
10 e Wheel Hub with Cups
11 4 310036 Hub Asm(Includes Lugs, Bearings, Seals, Races)
12 4 e Bearing Cone (Outer)
13 4 999965 Flat Washer-7/8
14 4 999960 Castle Nut-7/8
15 4 999952 Hub Cap
16 4 266667 Wheel and Tire Assembly
17 4 e e
18 4 e e
19 32 997905 Lug Bolt
20 1 998943 Hydraulic Cylinder, 3 x 6(1-Way Steering)
See page 32 for 2-Way Return to Straight
Steering
21 2 - Hose Assembly, 1/2 100R1 x 96 w/ 1/2 Male
Rigid & 1/2 Female Swivel Ends
22 2 e Key, 1/2Sq.x3 1/4
23 1 267927 Hydraulic Tube Assembly
24 2 267678 Middle Strut
25 4 264714 Spacer
26 8 997903 Eye Bolt 3/4x 6 1/2
27 4 990003 Bearing Cup (Outer)
28 5 990251 Bushing
29 2 295043 Male 90° Elbow, 1/2 x 1/2 O-Ring
30 1 265012 Cylinder Stop
31 2 268695 Strut Bottom
32 1 990250 Bushing
33 8 e Hex Cap Screw, 3/4x 8 1/2
34 2 282058 Bushing, R1-2 3/16
35 2 267962 Steering Arm
36 2 267322 Wear Disk
37 2 268420 Floatation Strut W1d(Optional)(not shown)
38 2 701282 Floatation Strut Spindle(Optional)
39 2 701283 Hub Package(Optional)
40 2 701351 16.1 Wheel, 3 3/16 Offset(Optional)
41 2 268113 Tire 21.5 x 16.1 Traction(Optional)
42 2 701325 Tube(Optional)
43 1 268428 Tie-Rod Assembly(Optional)

28




STEERABLE FLOATATION WHEEL STRUT ASSEMBLY

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 2 268764 Strut Assembly HD Steering
2 12 997903 Eye Bolt3/4x 6 1/2
3 12 e Hex Cap Screw 3/4 x 8 1/2
4 4 268760 Lower Strut
5 4 268851 Spindle
6 4 701882 Inner Bearing Cone
7 4 701283 Wheel Hub Asm
8 4 701883 Outer Bearing Cone
9 4 e 7/8 Flat Washer
10 4 e 7/8 Slotted Nut
11 4 701886 Hub Cap
12 4 701351 Wheel 16.1” Wheel 3 3/16 Offset
13 4 268113 Tire 21.5x16.1 Traction Lug
14 4 701325 Tube
15 40 701717 Flange Nut
40 701716 Wheel Stud
16 16 264714 Spacer

29




2-WAY STEERING RETURN TO STRAIGHT

265228
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 265226 Double Rod Cylinder
2 2 265254 Cylinder Pin w/ Hair Pins
3 1 265236 Cylinder Ear
4 4 295043 Straight Thread Elbow, 1/2 X 1/2 O-Ring
5 1 265850 P.O. Check
6 1 265845 Work Valve**
7 1 265841 Bolt/Mounting Kit, 3 Bank Valve
1 265842 Bolt/mounting kit, 4 Bank Valve
8 1 295024 Straight Thread Connector, 1/2 x 1/2 O-Ring

**See Page 33 for Valve Parts Breakdown

30




VALVE BANK ASSEMBLY
265727 4-Bank Valve Assembly
265726 3-Bank Valve Assembly
265725 2-Bank Valve Assembly

ITEM PART

NO. QUANTITY NO. DESCRIPTION

1 1 265843 Mounting Plate

2 | 264713 16 Wire Terminal Block

3 1 264709 Terminal Mounting Bracket

4 1 265847 Bolt/Mounting Kit (2-Bank)
1 265848 Bolt/Mounting Kit (3-Bank)
1 265849 Bolt/Mounting Kit (4-Bank)

5 1 265846 End Plate

6 1 265844 Un-loader Valve

7 AsReq’d 265845 Work Valve

8 As Req’d 265979 Spool

9 AsReq’d 265980 Push Pin

10 AsReq’d 295043 Straight Thread Elbow 1/2 x 1/2 O-Ring

11 AsReq’d 295024 Straight Thread Connector 1/2 x 1/2 O-Ring

12 AsReq’d 265981 Retainer Cap

13 As Req’d 265982 Solenoid Coil

14 As Req’d 265983 Spring

15 As Req’d 265850 P.O. Check

16 1 265964 Inlet Plate

17 1 295096 O-ring Plug, 1/2

18 1 265840 2-Bank Valve Asm W/out Fittings
1 265841 3-Bank Valve Asm W/out Fittings
1 265842 4-Bank Valve Asm W/out Fittings

31




@ﬁ\%—ﬁ\

DISCHARGE

OPTIONAL VALVE
BANK OR TO
TRACTOR

&l s
%)

Blaesind
f LU 3 3
[sReRed

LIFT

HYDRAULIC SCHEMATIC (Cylinders)

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 2 998403 Hydraulic Cylinder 4 x 8
2 2 300086 Hydraulic Cylinder 2 1/2 x 24
3 2 C5405-8-8 Male Elbow, 90° x 1/2 O-Ring
4 I e Hyd. Hose, 1/2 100R2 x 41 w/ 1/2 JICM & F Ends
5 Hyd. Hose, 1/2 100R2 x 51 w/ 1/2 JIC M & F Ends
6 | Hyd. Hose, 1/2 100R2 x 144 w/ 1/2 JIC M Ends
7 I e Hyd. Hose, 1/2 100R2 x 102 w/ 1/2 JIC F Ends
8 4 291027 Quick Coupler, 1/2
9 2 C5705-8 Union Tee, 1/2 JIC
10 2 C5315-8 Connector, 1/2 x 1/2 O-Ring
11 2 522012 Stroke Control Kit
12 I e Hyd. Hose, 1/2 100R2 x 192 w/ 1/2 Male Pipe
Rigid
& F JIC Swivel Ends
13 I Hyd. Hose, 1/2 100R2 x 128 w/ 1/2 JIC F Ends
14 2 266160 Hydraulic Tube Asm
15 1 C5715-8 Straight Thread Branch Tee, 1/2 JIC
16 1 C5716-8 Straight Thread Run Tee, 1/2 JIC
17 2 e Hyd. Hose, 1/2 100R2 x 48 w/1/2 JIC M Rigid &
F Swivel Ends
18 2 Hyd. Hose, 1/2 100R2 x 75 w/1/2 JIC M Rigid &
F Swivel Ends

*Please specify brand of cylinder involved when ordering seal kits.

32




PRESSURE FROM TRACTOR

{H

———Ji:Hm]
@g RETURN TO TRACTOR

33

DISCHARGE
BOOM




HYDRAULIC SCHEMATIC
(Motor Drives, Tractor Driven)

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 2 701378 Hydraulic Motor
2 1 267766 Dump Valve
267801 Replacement Coil for Item #2
267767 Replacement Cartridge for Item #2
3 3 C5515-12 Straight Thread Elbow
4 1 C5515-6-4 Straight Thread Elbow
5 | Hydraulic Hose Asm, 3/4 100R2 x 70 w/ 3/4 JIC
Female Swivel Ends
6 | Hydraulic Hose Asm, 3/4 100R2 x 110 w/ 3/4
JIC Male Rigid & Female Swivel Ends
7 I - Hydraulic Hose Asm, 1/4 x 10 w/ 3/8 JIC Female
Swivel Ends
8 1 C5706-12 Swivel Nut Run Tee
9 | Hydraulic Hose Asm, 3/4 100R2 x 100 w/ 3/4
JIC Female Swivel Ends
10 e Hydraulic Hose Asm, 3/4 100R2 x 163 w/ 3/4
Female Swivel Ends
11 | Hydraulic Hose Asm, 3/4 100E2 x 155 w/ 3/4
JIC Female Swivel Ends
12 2 267927 Tube Assembly
13 1 C5716-12 Straight Thread Run Tee
14 1 266162 Elbow
15 1 264084 Draw Bolt
16 1 268803 Motor Mounting Bracket
17 1 980751 Idler Sprocket, 12 Tooth RC 80
18 1 980633 Sprocket, 80B22 1 1/4” Bore 5/16” KW
19 e
20 98 Links 980912 Roller Chain, RC80
21 1 980927 Master Link, RC80
22 2 291027 Quick Coupler, 1/2 Male
23 1 C5705-12 Branch Tee
24 1 264886 Relief Valve
264887 Relief Valve Cartridge Only
25 2 C5506-12 Swivel Nut Elbow, 3/4 JIC
26 2 C5216-12-12 Straight Thread Connector
27 1 C5405-6 Elbow
28 1 C5315-10-12 Straight Thread Connector
29 3 C5505-12 Union Elbow, 3/4 JIC
30 2 - Hydraulic Hose Assembly, 3/4 100R2 x 216 w/
3/4 JIC Male & 1/2 Male Pipe Ends
31 1 268239 Valve, Hydraulic Control

34




)
e
@

To Rear Elevator

Motor

From Dump
N\ Valve
\
N NN
\
~

35




SELF CONTAINED HYDRAULIC OPTION

ITEM PART

NO. QUANTITY NO. DESCRIPTION

1 1 267966 Hydraulic Reservoir Assembly

2 2 267975 Bottom Mounting Bracket

3 2 267714 Top Mounting Bracket

4 1 267720 Pump Cover

5 | 267717 Pump Bracket

6 1 268441 Hydraulic Pump RH Rotation

7 1 2503-16-16 Straight Thread Elbow

8 1 20-1 Y. F50G Female Pipe Adapter

9 1 290108 King Nipple, 1 1/2”

10 1 268440 Coupler, 1 % to 17

11 1 290805 Suction Hose, 1 1/2 x 110”

12 2 264833 Hose Clamp

13 | Hydraulic Hose, 1” 100R2 x 110 w/ 90° Split

Flange & 1 x 3/4 Female Swivel Hose Ends

14 2 2303-12-12 Union Elbow

15 1 267927 Hydraulic Tube Assembly

16 1 0102-20-12 Bushing, 1 1/4 x 3/4 Pipe

17 1 C5405-12 Elbow, 3/4 x 90°

18 1 Hydraulic Hose, 3/4 100R2 x 88 w/ Female

Swivel Hose Ends
19 | Hydraulic Hose, 3/4 100R2 x 85 w/ Female

Swivel Hose Ends

36



HYDRAULIC RESERVOIR ASSEMBLY
(SELF CONTAINED HYDRAULIC OPTION)

ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 267967 Hydraulic Reservoir
2 1 290108 King Nipple, 1 1/2”
3 1 250083 Ball Valve, 1 1/2”
4 | Pipe Nipple, 1 1/2” NPT
5 1 264069 Suction Strainer
6 1 250117 Filter Cap Assembly
7 1 Street Ell, 1 1/4 x 90
8 | 290330 Filter and Head Assembly
1 290199 Filter Element Only, 10 Micron
9 I e Pipe Nipple, 1 1/4” NPT
10 1 267011 Access Lid
11 1 - Reducer,2x11/2

37



)

VI

e RSRON
o atelelelete
(0205020 %0 % % %%
25358585858508258
SR
oo 0% %% %%

= u -
LIGHTING KITS
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 4 265337 Light Assembly
2 4 250111 Mounting Bracket
3 4 521277 Light Bulb #1157
4 1 521271 Dual Light, LH
5 1 521272 Dual Light, RH
6 1 266167 Light Bracket, LH
7 1 266168 Light Bracket, RH
8 1 521275 Wishbone Rear Harness
9 1 521274 Straight Harness, 7 Pin

38

TAIL/CAUTION LIGHT KIT #267001



39



ROW FINDER ASSEMBLY

(#268278)
ITEM PART

NO. QUANTITY NO. DESCRIPTION
1 1 266468 Row Finder Body

2 1 268274 Mounting Arm

3 3 998423 Shim

4 1 998236 Control Arm

5 1 998227 Collar (RH)

6 1 998225 Collar (LH)

7 1 998210 Set Collar

8 1 998211 Link Arm Plate

9 1 998607 Rod End Take-up Bolt
10 1 998212 Guide Arm Shaft

11 1 998487 Tension Bolt

12 1 998492 Adjusting Nut

13 1 998484 Control Arm Headpiece
14 1 998490 Tension Plate Bracket
15 1 998483 Tension Plate

16 1 300082 Male Rod End

17 2 2107-12-6 Swivel Elbow, 90° X 3/4 M x 3/8 Female NPT
18 1 903018 Control Valve

19 2 2107-8-6 Swivel Elbow, 90° X 1/2 M x 3/8 Female NPT
20 2 890020 Sleeve Bearing
21 1 998214 Spacer
22 1 998494 Compression Spring
23 2 998493 Compression Spring
24 2 890358 Expansion Plug
25 4 890357 Expansion Plug
26 1 998215 Bushing
27 1 Roll Pin 3/16x 1
28 2 998224 Fin
29 1 998228 Valve Take-up Bracket
30 1 - Roll Pin 1/4x 1 1/2
31 3 e Roll Pin 5/16 x 2
32 1 998230 Bushing
33 1 267156 Cover

40



UNLOAD MODULE
(INSTALL SHORT SCREW FOR
THIS PORT TO BE OPEN CENTER OR LONG SCREW
PLUGGED FOR FOR CLOSED CENTER))
OPEN CENTER AAa
|5 [3] 8 0 - ==
o|e|0lo il e
Uy I
"
ROW FINDER VALVE 0
MUST HAVE 38 PIPE || TONGUE
PLUG REMOVED CYLINDER 9
PROM INSIDETHE T Ll 0
OUTLET PORT /i B N 11 "

I \
.ﬂ'\_ _r\x.

R

AT T - F|) |
[l 1
| I &\|
I N Tl

11
1
[
I
I
I

THESE HOSES SUPPLIED e

BY THE CUSTOMER I
ot

PRFSSE’RE

OPEN CENTER HYDRAULICS
PLUMBING USING TRACTOR VALVE OVERRIDE

ROW FINDER VALVE
MUST HAVE 378 PIPE
PLUG INSTALLED
INSIDE THE OUTLET
PORT

UNLOAD MODULE
(INSTALL LONG SCREW
FOR CLOSED CENTER))

AAA
Ua§|ﬂ

olo|C|e ::]: 1
ooo! :| 1

[N
\\@ oo TONGUE o

| 0 CYLINDER
T A
ot -d ~ BTN HE Z -

- T T 674l
o 0o y\"lﬂl |
o T 0o
||:|U_‘_ _r\\: I 1 I
I ILJ— L r ] \
. _ 0
T T T T TN T T TI bd

THESE HOSES TO BE

FURNISHED BY THE PRESSURE ~ RETURN

CUSTOMER

CLOSED CENTER HYDRAULICS

PLUMBING USING TRACTOR VALVE OVERRIDE

THIS PORT TO BE
PLUGGED

THESE HOSES
SUPPLIED BY

THE CUSTOMER ‘F‘

ROW FINDER VALVE
MUST HAVE 38 PIPE
PLUG INSTALLED FOR
CLOSED CENTER OR

ouT\pc

UNLOAD MODULE
(INSTALL SHORT SCREW FOR
OPEN CENTER OR LONG SCREW
FOR CLOSED CENTER))

TONGUE
CYLINDER

REMOVED FROM INSIDE  OUT {BCTR==
THE OUTLET PORTFOR 7/ | ’\‘Elf et

OPEN CENTER. T I
b

- Il I

U 1

RETURN PRESSURE

THESE HOSES SUPPLIED
BY THE CUSTOMER

I
PRESSURE ~ RETURN

OPEN & CLOSED CENTER HYDRAULICS
PLUMBING USING TRACTOR POWER BEYOND
AND VALVE BANK OVER RIDE

UNLOAD MODULE
/ (INSTALL LONG SCREW

FOR CLOSED CENTER))
=7
o a
ROWEINDER VALVE LT
MUST HAVE 3/8 PIPE |, (I
PLUG INSTALLED Il TONGUE
INSIDE THE OUTLET CYLINDER 9
PORT | [T A
I Z

= o)) Y

I I -,
TRt gN I
oo not
I | ol
/u/ 1) 11
Al it

:: /1_,;,.—||

11 1t
1o

|| THESEHOSES TO BE I YR T
T | PRESSURE RETURN 1| il
I I
ut oD === =Z— == :L\l::.—_:::::::?_::::::::;”:‘“
CLOSED CENTER HYDRAULICS

PLUMBING USING VALVE BANK OVERRIDE

41



THIS PORT TO BE PLUGGED

FOR OPEN CENTER UNLOAD MODULE
(INSTALL SHORT SCREW FOR
OPEN CENTER OR LONG SCREW
FOR CLOSED CENTER))
ROW FINDER VALVE = !
MUST HAVE 3/8 PIPE H
PLUG REMOVED |
FROM INSIDE THE t
OUTLET PORT. - —
= 4l TONGUE CYLINDER
Vst
I TR
|| o N
I et
1 o
by e
RETURN || |,
1t
J Il
s _:_:—:_:_:_:_:—:7:4:3)~J}
OPEN CENTER HYDRAULICS
PLUMBING USING VALVE BANK OVERRIDE
NOTE:
ALL UNIDENTIFIED HYDRAULIC HOSES
ARE TO BE FURNISHED BY THE CUSTOMER.
ROW FINDER HYDRAULICS
OPEN/CLOSED CENTERS
Pages 41 and 42
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 C5705-8 Union Tee, 1/2 X 1/2 JIC
2 2 902105 Hydraulic Hose, 1/2 x 42 w/ 1/2 Male Pipe Ends
3 1 902107 Hydraulic Hose, 3/8 x 96 w/ 3/8 Male Pipe Ends
4 1 998940 Hydraulic Cylinder 3 1/2x 8

42



)
5 28
= e ga'SY
& | O w & g R A
~RI= mcmCm.mnns
Sa.lc d.er
. 3| gEisfEtEza
S H|AAmERZorgm
S TR R EEER AR
QD Q QO QO Q OTJ Q
G eeemeeeeee
3 AAA<ANAAMA
<
&
a
A\
A = |25Tnsggzey
2N \ o | oEfTudTuStowns
p MR CTOFTOOOOT D
// /% S7 | g38¥ESESEE
/, ///\\
7 /\<
\\//// ///\/\\/
///\.H Y
//\////// %ﬂ =
/@ //.\ =
/u//@ ANA SN T AN~ O NN —
/,,/ =
WM%///\ Q
N =
//M\/\ 2 S
a4 HZ | —aNotnon~coan S
7 i

N

Decal, Hydraulics Pressurized
Decal, Patent Pending

Decal, Model 29683

Decal, Model 12228

Double Stripe Tape
Decal, Danger Do Not Ride

Decal, General Cautions
Decal, Elevator Diagram
Decal, Grab Roll Caution

43

100406
100746
100403
100408
100748
268690
268556
264798
265933

1

1
Approx. 30'

2

11
12
13
14
15
16
17
18



PLATFORM ASSEMBLY

ITEM PART NO. PART NO.
NO. QTY 2966 2980 Series DESCRIPTION
1 1 267999 266517 Platform
2 1 267998 267998 Elevator Drive Cover
3 1 267993 267993 Ladder Bracket, Bottom
4 1 266445 266445 Latch
5 2 266520 266520 U-Bolt
6 1 267992 267992 Ladder Bracket, Top
7 1 265933 265933 Decal, Danger

44



SWITCH BOX 15 POSITION CONNECTOR PIN NUMBERS/COLORS

PIN# COLOR FUNCTION PIN# COLOR FUNCTION
I | ORANGE NOT USED 9 |BLACK/RED STEER RIGHT
2 |ORANGE/BLK NOT USED 10 |RED STEER RIGHT
3 | GREEN NOT USED 11 |RED/BLACK UNLOAD VALVE
4 | BROWN/BLK NOT USED 12 | ORANGE/RED OVER RIDE
5 |BLUE BOOM UP 13 | YELLOW/BLK OVER RIDE
6 |BLUEBLK BOOM DOWN 14 | BLACK/WHITE NOT USED
7 | BLUERED STEER LEFT 15 | YELLOW GROUND
§ |BLACK STEER LEFT
WARNING LIGHTS
28 @2

WORK LIGHTS

5N (XD 3N RN

00, R 253 %%,

LX55) [ XXX) 0008 548%*

Node, X %% \Yole¥, S’D

WHT** /
I WHT*

|
iy BLIVWHT* BRN* /‘\_ A " D % D % D D E D
r——~>-T7T 7T T~ 1~ - T 7 J
! YLO X o JGRN - |mlez||uensl|mJﬁE“;‘”num” ||uem||

| t

| + ! |
! L | I I ! VIEW AA .
! : +*WARNING LIGHT WIRES |Z
: [&H ! **WORKING LIGHT WIRES |25 g9 g
: | é WITE (GRODND)
| 5] oooooooooooo - ) |
| sTeeR RG] STEER LEFT] g%lkl’:u”gg‘“ 004 | vaive |
: O O‘OOOOO OOO OOO [o] :_ _T__mums_%gzzELtg:—i -] 2
l e S —
I \";‘J UNLOAD VALVE*g ]2| g—gée'?z&{l?tuk
| _ S{EES Elm{:O 900:%3“ / mni
S R e ———— L—g—m
o 34 SZSE&'“%
BOOH OOWN O 6 OfF—BLIE / BLAKK
STEER LEFT O 7 Of}——BLLE / RED
STEER LEFT O Ob—BlMk——m8M8M8M8™———
A — o I —
NOTE: WHEN RETURN TO STRAIGHT STEERING THESE NUMBERS SHOULD CORRESPOND
1S NOT USED, THIS VALVE IS ELIMINATED WITH THE PIN NUMBER FUNCTIONS IN THE
’ ) ABOVE CHART. THE COLORS MAY VARY.
WIRING SCHEMATIC
ITEM PART
NO. QUANTITY NO. DESCRIPTION
1 1 264543 Switch Box
2 1 264546 15 Wire Cable
3 Light Kit
4 1 264895 Master Switch
5 2 264896 Momentary Switch
6 2 265357 Toggle Momentary Switch
7 1 264897 On-Off Switch

45




GEAR BOX ASSEMBLY 1.93:1
267171

YT s
ITEM #| PARMA PART# | DESCRIPTION BONDIOLT PART #
I 267733 GEARBOX SHELL 290291301
2 267734 SHAFT 295044019
3 267735 SPACER 298405025
4 267736 (OVER 298625400
5 267737 SCREW 319012200
b 267738 WASHER 335010001
I 267738 SNAP RING 339000050
8 267740 SNAP RING 339000090
g 267741 RING 340E05000
10 267747 RING 340109000
il 267743 TAPERED R. BEARING] 354400050
12 267744 BEARING 354401050
13 207745 BEARING 354405050
14 267746 OIL SEAL 335020050
15 207747 OIL PLUG 373007000
16 267748 0IL PLUG 373010000
17 267749 BEVEL GEAR 448193710

46




NOTES

47




